(EEZSED

HBB Series

Pickup Sweepers for
Tractor & Skid Steer Loaders

SWEEPSTER, Inc.
2800 N. Zeeb Road » Dexier, MI 48130
{734) 996-9116 = FAX (734) 996-9014
1-800-456-7100 '
www.sweepster.com ' _ 51-3158




51-3158, 5/01




INtroduction ... 4-5
Setrial & Part NUMBErs ......cvevveerermeniee, v 4
Importance of this Manual ......c..ccccovrcnnnnnccnnienn. 5
Purpose of SWEEPEN ... e 5
Safety Alert Symbol ... 5
Contacting SWEEPSTER ..o, 5
Terms Used in Manual .........ooocoeeeeiiicercccecenceen 5
Optional EQUIipment ... 5
Specifications & FEatUres ........ccoeerevceevericnniianienan 5
R = = O 5

Safety Information ......ccccceeemr i 67
Readthis Manual ...........cevinievimmmermnsvnnie e 6
Hazard Definitions .c...eve e, 6
107 0T=Y £ {10 TSP 6

‘Service & REPaIr ... e e 7

Safety Signs & Labels .......cvivnimnrrnemrmrinncinnnn. 89 .
g oTo] =1 11 AP ‘8
LOCAHONS ueeeeverrrrreereee e e e es s e 8
Representations of l[abels ..........coccvciiviicrrinninns 9

Installation ..........cccoicccinmmriise st 10-14
NOHICE vrvrree e 10
Installing Main-Sweeper — Customer Bucket .......... 10 .
Installing Main Sweeper — Universal Mounting ....... 11

“Installing Main Sweeper — Quick Attach Mountings 12 . .
Instaliing Main Sweeper —Thomas .........ccvcerivnenens 13
Instatling Main Sweeper—GEHL ...............n, 14

“AdjUSIMENtS ......cconinuni e ——————- 15
Adjusting Chains ..., 15
Adjusting Main SWeeper .......covveiiveevvmmeeeeeeee, 15

OPeration ..o ——— 16
NOHCE e i crsrs e se s oo 16
OPration ...vveeee e e e 16
TIPS v vecreer s verssrrrer e et e e s 16

L2 (o] =V (- ST |
Removing Bucket & Sweeper ..o, 17

51-3158, 5/01

“Installing Bucket & SWeeper ... vvreccveviernnnenens 17
Removing Sweeper Only ... ccviiirsenins 17
Installing SWeeper. ... 17
BIUSHES ...occiiiriieiriccriinrnnesrrsssee s s sssr s esessmmnenmeaneee 17

Maintenance .......ccmcerirecesensuinanass e eeresnee 18-19
Replacing Brush Sections ......cocccoiccviinniieenninnnns 18
Lubricating the SWEeper ... e veeercerssrenieenine 19
Maintaining Hydraulics .....ccccovvinrencerrenneeeececainnns 19

Maln SWEEPET wvrrerrermisscesrmrmsrmmmsmmmasrsssssssmnssassnrnsas 20-25

Hydraulic Motor .........cccvceiemiamiemmismessenssnscsissmsnnnnes 26

Buckets .....occciree s e e s e 27-28

Universal Mounting ......coueemmmirersecerinsiseninamssnnes 29

HOOK POINES coveeveecccsccmrcsner s sessnn s rrmmms s mmsaanen 30

Option — Dual MotorKit ......cccccccmiiiiiiirnnneee 31-32
INStAlIALION v 3

L Parts List oo s 32

Option — Gutter Brush ..o iennaniinnnenns 33-40
Installing Gutter Brushes .......oooceceeeceereninnnissneenn. 33
Adjusting Gutter Brush Contact Area ............cceevee. 34
Adjusting Gutter Brush SWiNg .....cceeericieesinieiinnns A
Using Gutter Brushes .........ccoccivvininnrecieiins 35

. Replacing. Gutter Brush.......cccooiininnencieiniienas 35
Parts Lists ..ocecccrmmicerinirensser s s nisarenne 36-40

. Option =Sprinkler ... iinmrme———en 41-47
INSEEHETION ..ot 41-43
Pars Lists ..coooeeererrireemicrernnresssser e ssreneeerns 44-47

Option — Flow DIVIder ... cciiisimsniiamemnee 48-50
Hydraulic Hook-Up (No Gutterbrush} ..........cceeeeeee. 48
Hydraulic Hook-Up {Single Gutterbrush) ................. 49
Hydraulic Hook-Up (Dual Gutterbrush) .......cccoveeees 50

TorqueValUues . .courrerreismminesiecrisas s ssssresesssams snsnsares 51

Warranty Information .........cecceveeniiemeniecineninnne 52-53

GlOSSATY -cvcerrsrrrerr e et s s e 54-55

3




Introduction

Serial & Part Numbers

On your unit you will find a serial number plate and/or part number plate(s). The numbers on these plates are very
important if you wish to order parts or accessories. For your convenience, record numbers in the appropriate spaces
below. ‘

SWEEPSTER B |

Model # Serial #

Dexter, MI 48130 1-800-456-7100

SWEHPGTER

Dexter, MI 48130
1-800-456-7100

Part Number Date

_
SWEEPSTER

Dexter, Ml 48130
1-800-456-7100

Part Number Date

B
SWEEPSTER

Dexter, MI 48130
1-800-456-7100

Part Number Date

4 51-3188, 5/01




Introduction

Importance of this Manual

This operator's manual should be regarded as part of
the sweeper. Suppliers of both new and secondhand

sweepers are advised to keep documentation indicating

that this manual was provided with the sweeper.

The manual contains information regarding installation, ~
operation and maintenance required for this sweeper . - -

model and optional equipment. It also includes detailed
parts lists. -

Purpose of Sweeper

© This sweeper is designed solely for use in construction
cleanup, road maintenance, grounds maintenance,
snow removal and similar operations. Use inany other
way is considered contrary to the intended use.
Compliance with and strict adherence to operation,
service and repair conditions, as specified by the
manufacturer, are also essential elements of the
intended use. ’ '

This sweeper should be operated, serviced and
repaired only by persons who are familiar with its

characteristics and acquainted with relevant safety v

procedures,

Accident prevention regulations, all other generally
recognized safety regulations and all road traffic
regulations must be observed at all times.

Any modifications made to this sweeper may relieve
the manufacturer of liability for any resulting damage or
injury. '

Safety Alert Symbol

This safety alert symbol indicates important

safety messages in this manual. When you see - .

this symbol, be alert to the possibility of injury. Care- -
fully read the message that follows and inform other .
operators. s

Contacting SWEEPSTER

If you have any questions about information in this
manual or need fo order parts, please call, write, FAX or
e-mail SWEEPSTER.

51-3158, 5/01

SWEEPSTER, Inc.
2800 North Zeeb Road
Dexter, Michigan 48130
Phone: (734} 996-9116 = (800} 456-7100
FAX: (734) 996-9014
e-mail: sweep@ sweepster.com

For help with installation, operation or maintenance

- procedures, contact ourTechnical Service Department.

Direct product questions and parts orders to our Sales
BPepartment.

When ordering parts or accessories, be prepared to
give the following information:

* Sweeper model, serial number and date of
purchase

* Prime mover make and model

¢ Part number, description and quanfity

: Terms Used in Manual

" Right-hand, left-hand. frontandrearare determined
. from the operator's perspective {either the operator's

seat or standing behind a walk-behind unit}, facing

- forward in the normal operating position.

Prime mover refers to the tractor, truck, loader or tow
vehicle that a sweeper is mounted on or towed by.

Optional Equipment

installation instructions for optional equipment, if
applicable, appear with paris lists in the back of the
manual.

Specifications & Features

Due to continuous product improvement, specifications
and features may change without notice.

~ Warranty

To validate the warranty for this unit, fill out the war-
ranty card or warranty pages located at the back of this
manual. Then, send this information to SWEEPSTER.




Safety Information

Read this Manual

Read all safety information in this manual. All operators
“must read and understand the entire contents of this
manual before sweeping. General safety practices are
listed on Safety Information pages and specific safety
information is located throughout this manual.

Hazard Definitions

Four hazard classifications are used in this manual.
They are

situation which, if not avoided, may

A CAUTION - Indicates a potentially hazardous
’ result in minor or moderate injury.

AWARNING — Indicates a potentially hazardous
situation which, if not avoided, couid
result in death or serious injury.

ADANGEF{ — Indicates an imminently hazardous
situation which, if not avoided, will
result in death or serious injury.

IMPORTANT — Used for instructions when machine
damage may be involved.

Operation

ACAUTION— A sweeper is a demanding machine.
Only fully trained operators or trainee
operators under the close supervision
of a fully trained person should use
this machine.

Before sweeping:

-» Learn sweeper and prirmme mover controlsinan
off-road location.

* Be sure that you are in a safe area, away from
traffic or other hazards.

» Check all hardware holding the sweeperto the
prime mover, making sure it is tight.

» Make sure all hydraulic fittings and hardware are
tight.

» Replace any damaged or fatigued hardware with
properly rated fasteners. B

¢ Check prime mover tire pressure before
sweeping.

= Check tire ratings to be sure they match the
prime mover load. Weigh the sweeper end of the
prime mover, if necessary, to insure proper tire
rating. '

* Remove from the sweeping area all property that
could be damaged by debris flying from the
sweeper.

* Be sure all persons not operating the sweeper are
clear of the sweeper discharge area.

» Always wear proper apparel such as a long-
¢ sleeve shirt buttoned at the cuffs; safety
glasses, goggles or a face shield; ear protection,;
and a dust mask.

When sweeping, adhere to all government rules, local .

laws and other professional guidelines for your sweep-

_ing application.

WARNING — Never raise the sweeper more than a
few feet off the ground. The sweeper
can tip back or the prime mover can
{ip over causing death or setrious
injury.

Before leaving the operator's area for any reason —
lower the.sweeper.to the ground, stop the prime mover
engine, setthe brakes and remove the key from the
ignition.

Minimize flying debris — use the slowest brush speed
that will do the job.

Keep hands, feet, hair and loose clothing away from all
m_o_ving parts.

Lea\}e the brush hood {shield) and all other shields and
safety equipment in place when operating the sweeper
and prime mover.

Be aware of the extra weight and width a sweeper
adds. Reduce travel speed accordingly.

When sweeping on rough terrain, reduce speed {o avoid
“bouncing” the sweeper. Loss of steering can result.

Never sweep toward people, buildings, vehicles or
other objects that can be damaged by flying debris.

51-3158, 5/01

i




Safety Information

Service & Repair

CAUTION -~ Do not modify the sweeper in any
way. Personal injury could result. If
you have guestions, contact your
dealer or SWEEPSTER.

Repair or adjust the sweeper in a safe area, away from
road traffic and other hazards. .

Before adjusting or servicing the sweeper - lower the
sweeper to the ground, stop the prime mover engine,
set the brakes and remove the key from the ignition.

‘When working on or around the sweeper, lower it to the
ground or secure it with fransport chains or cylinder-
stop locks.

Stop the prime mover engine and cycle control levers
to release hydraulic pressure before servicing or
adjusting sweeper hydraulic systems.

WARNING — Escaping hydraulic fluid can have
enough pressure to penetrate the
skin, causing serious personal injury. ] .

51-3158, 5/01 7




Safety Signs & Labels

Important

Always keep safety signs clean and readable, and
always replace any damaged or missing safety signs
with new ones from SWEEPSTER.

Safety sign and [abel locations are shown below. For
representations of these safety signs and labels, refer
to page 9.

Locations

ltem Part Qty Description

1. 50-0004 1 Label, Serial Number

2. 50-0008-1 2 Label, Danger, No Riders

3. 50-0013-1 1 Label, Danger, Falling Sweeper & Loader Arms
4, 50-0014-1 1 Label, Caution, Read Manual .
5. 50-0014-2 1 Label, Caution, Running Sweeper & Engine
6. 50-0023-1 2 label, Adjust Aprons for Various Materials
7. 50-0076-1 4 Label, Caution, Pinch Point

8. 50-0203 1 label, Sweep Direction, HB

9, 50-0185 2 Label, Medium, White, Logo

10. 50-0252 1 Label, Logo, Large, White, Die-Gut

8 51-3158, 5/01




Safety Signs & Labels

Representations of Labels

Locations shown on page 8.

i SWEEPSTER I

Madel 4 Serlal #

Empty

Dextor, Ml 48130 1-800-456-7100

1. 500004

A WARNING

Riding on
sweeper ¢can
cause severe
injury or death.

60-0008-1

2. 50-0008-1

DANGER

Falling sweeper or
loader arms can
cause severe
injury or death.
Fully lower loader

arms, set brake,
stop engine before
leaving seat or
servicing.

50-0013-1

3. 50-001341

DO KOT GPERATE SWEEPER WITHOUT READING THE
OWNERS MANUAL AND OPERATING INSTRUCTIONS
COMPLETELY AMD BEING FAMILIAR WITH THE

aFE

INSTRUCTJONS AHE I"iiSSING CONTACT SWEEPSTER

+ Personnel must be clear of brush and clear of all moving
parts helere nperaling sweeper,

+ Nover swoopar toward people, buiklings, cars, etz.

« Eya protectian must bo worn at all times by operator and
anyene within the discharge area of e brush.

 Turn off engine and brush and allow all moving parts to stap
before ad|usting and servicing tha swoopar.

+ Keep polypropylene materizl away from intense heat and
flames.

+ Ho Hiders on sweepor or vahlcl sweepor is mounted on.

» 0o ot aparate sncspor or fractar uiless PTO Guards and
all shieids are in pla

# & rog! aross must camaly with Fedsral OSHA Law Saction

500 en perimeter quarding before aperating any
SHERPSTER Product an rool arca,

DO NOT REMOVE! (SWEEPSTER

SUEEPSTER, W

[
50-0014-1 2349563116 18004567100

51-3158, 5/01

4. 50-0014-1

L [Bw

A WARNING

Running sweeper or
engines can cause
severe injury or death
to dismounted
operator or others.
Keep others away

from sweeper, lower
and stop sweeper,
stop engines, set
brake before leaving
seat or servicing.

50-0014-2

5. 50-0014-2

Adjust Aprons and
Brush Speed for
Various Materials.

Adjust Per Manual
50-0023-1

6. 50-0023-1

A CAUTION
_=>_| | B} PINCH POINT

AVOID INJURY FROM
FRAME PIVOT AND STOPS:

‘ « Keep hands and feet away.

S0-0075-1

7. 50-0076-1

NOTICE!

Follow diagram above for
adjustment of bucket,
sweeper & broom rotation.

(SWEEPSIER)

0 Hj®

10. 50-0252




Installation

Notice NOTE — Use 2 clevis pins, 2 rubber hoses and 2 quick
’ links to attach the chain to the loader (figure
IMPORTANT — For single motor units, hydraulic flow 2).
must range from 8 to 15 gpm (30.28 to
56.85 liters/min) at 1,800 psi (124.14 CAUTION- Avoid equipment damage and
bars). For dual motor units, hydraulic . personal injury. Chains must be of
flow must range from 15 to 25 gpm equal length and long enough to
{56.58 to 113.60 liters/min) at 1,800 keep the sweeper level during
psi {(124.14 bars}. dumping. Short chains may cause
the sweeper to tip back and damage
the sweeper body.

Installing Main Sweeper — Customer Bucket
5. - Connect hydraulic hoses to the prime mover's

NOTE— For Thomas units, follow instructions on page 13. hydraulic remotes.

For GEHL units, see page 14.
- 6. Make adjustments to the chains and main sweeper;

NOTE - You must purchase a bolt-on bracket kit to use | see the Adjustments section.
your own bucket. '

1. Locate brackets on the bucket as shown in figure 1.
Transfer punch and then drill holes. Use a 13/32 in.
bit on the side brackets and a 17/32 in. bit on the
rear brackets.

2. Attach rear mounting brackets to the rear of the
bucket and angle brackets to the sides with
hardware provided.

3. Connect the sweeper to the bucket by attaching the
sweeper side arms to the rear mounting brackets
with pins provided.

4, Attach chains to a convenient location on the prime
mover arms, such as a cross bar or step. Leave the
chains loose with equal slack on both (figure 2). Do
not entangle hydraulic hoses when installing.

figure )

72,80 (72)
60.50 (80)
48.50 (48)

[~—8.56—=4.00 |-

figure 1 _
10 51-3158, 5/01




Installation
Installing Main Sweeper — Universal Mounting

NOTE - Only prime movers without quick attaches use
a universal mounting.

NOTE — Due to the number of different sized pins used
in the industry, it may be necessary to modify
the mounting plates by either drilling out the
pin holes or fabricating bushings.

1. Attach the mounting frame to the bucket with
hardware provided.

2. Install 4 bottom mounting plates to the buckst.

3. Attach the prime mover arms to the bottom mount-— . -
ing plates. , S
- figure 3
4. Aitach the top mounting plates 1o the bucket. Use
the set of holes that align the plates with the prime
mover lilt cylinders (partially extended).

5. Pintilt eylinders to the top mounting plates.

6. Attach chains to a convenient location on the prime
mover arms, such as a ¢ross bar or step. Leave the
chains loose with equal slack on both (figure 3).

personal injury. Chains must be of
equal length and long encugh to
keep the sweeper level during
dumping. Short chains may cause
the sweeper to tip back and damage
the sweeper body.

g CAUTION — Avoid equipment damage and

7. Connect hydraulic hoses to prime mover remote
hydraulics.

8. Make adjustments to the chains and main sweeper; .
see the Adjustments section.

51-3158, 5/01 . N




Installation

Installing Main Sweeper — Quick Attach
Mountings

1. Install the sweeper on the prime mover's quick
attach mounting.

2. Attach chains to a convenient location on the prime
mover arms, such as a cross bar or step. Leave the
chains loose with equal slack on both (figure 7). Do
not entangle hydraulic hoses.

NOTE - Use 2 c'[evis pins, 2 rubber hoses and 2 quick
links to attach the chain to the loader (figure
74

personal injury. Chains must be of
equal length and long enough to
keep the sweeper level during
dumping. Short chains may cause
the sweeper to tip back and damage
the sweeper body.

' n CAUTION- Avoid equipment damage and

3. Connect hydraulic hoses to prime mover remote
hydraulics.

4. Make adjustments o the ‘chains and main sweeper;
see the Adjustments section.

12 o 51-3158, 5/01




I EUENT]

Installing Main Sweeper — Thomas NOTE —~ Use 2 clevis pins, 2 rubber hoses and 2 quick
' links to attach the chain to the loader (figure
NOTE - You must purchase a boit-on bracket kit to use 7).

your own bucket. See page 20 or 22.
CAUTION— Avoid equipment damage and

1. Mount hook points to the prime mover arms as - personal injury. Chains must be of
shown in figure 5. - equal length and long enough to
' , keep the sweeper level during
- 2. Transfer punch holes from brackets to the bucket. dumping. Chains that are too short
Drill holes in the bucket using dimensions shown in may cause the sweeper to tip back
figure 6. during dumping.
3. Aftach the rear mounting brackets to the rear of the 7. Connect hydraulic hoses to the prime mover remote
bucket and angle brackets to the sides with hydraulics.
hardware provided. T
8. Make adjustments to the chains and main sweeper;
4. Connect the sweeper to the bucket by attachingthe -~ -~ see the Adjustments section.
sweeper side arms to the rear mounting brackets” S
with pins provided.

~ 5. Connect the sweeper/bucket assembly to the prime
mover.

6. Attach chains to hook points with equal slack on
both chains.

1
2
M M
s
p==4d Be=tond]
g 1/2 -8 e . |
Nuote: Align. Botiom Edges
figure 7
Al Al .
figure 5
72.50{72)
60.50{60)
48.50{48)
25.20
l—38.56—4.00 |~
5%
v
figure 6

51-3158, 5/01 o 13




Installation

Installing Main Sweeper — GEHL

1. Install the sweeper on the prime mover's quick
attach mounting.

2. Attach chains to handles on the prime mover arms,
as shown in figures A, B, and C. . Use 2 rubber
hoses and 4 quick links. Leave the chains loose
with equal slack on both. Do not entangle hydraulic
hoses,

CAUTION - Avoid equipment damage and
personal injury. Chains must be of
equal length and long enough to
keep the sweeper level during
dumping (figure D). Short chains : :
may cause the sweeper to tip back figure A
and damage the sweeper body.

3. Connect hydraulic hoses to prime maver remote
hydraulics.

4. Make adjustments to the chains and main sweeper;
see the Adjustmenis section.

figure B

figure D

" figure C

14 Lo 51-3158, 5/01




: Adjustments

Adjusting Chains

1. Make sure chains are guite loose.

2. Raise the unit and then dump the bucket slowly.
The unit will dump correctly if chains have the
proper tension (figure 9). i the unit tips down when
test dumping, go to step 3.

3. Tighten both chains by the same amouni but no
more than 2 links each.

4. Repeat steps 2 and 3 until the unit dumps correcily.

Adjusting Main Sweeper ~ figure 9

A properly adjusted brush offers the best sweeper
performance. To adjust the brush pattern:

1. Move the sweeper to a dusty, flat surface.

2. Setthe prime mover brake; leave the engine running.

3. Start the sweeper at a slow speed; then, lower the
- sweeper bucketto 1 in. (25 mm) above the ground. Swept Area

4, Runthe sweeperin a stationary position for 30
seconds.

2-3 in. {51-76 mm)

. ST “figure 10
5. Raise the sweeper and back away.

6. Switch off the prime mover engine and remove the
key.

7. Check the brush pattern left in the dust. The swept .~
area should be 2-3 in. (51-76 mm) wide, running the
length of the brush (figure 10}.

8. Ifthe brush pattern is not 2-3in. (51-76 mm) wide,
adjust the brush height.

= If the the brush pattern is too wide, remove the
pin {figure 11) and use a higher set of holes.

« |f the brush pattern is too narrow, remove the pin
(figure 11) and use a lower set of holes.

9. Repeat steps 1-8 until the brush pattern is 2-3 in.
(51-76 mm) wide.

10. Adjust the front and side flaps to contact the
sweeping surface lightly and evenly.

figure 11

51-3158, 5/01 e 15




Notice

IMPORTANT — For single motor units, hydraulic flow
must range from 8 to 15 gpm (30.28 to
56.85 liters/min) at 1,800 psi(124.14
bars). For dual motor units, it must
range from 15 to 25 gpm (56.58 to
113.60 liters/min) at 1,800 psi (124.14
- bars).

Operation

Sweeping

This sweeper uses pritne mover hydraulic flow to
sweep. To start the brush, turn on the prime mover's
hydraulic flow; to stop it, turn off the flow.

With this sweeper you sweep over the brush while
moving forward (figure 12).

To increase or decrease brush speed, change the prime
mover's engine rpm. Use the lowest speed that will
complete the job. In general, half throttle provides
plenty of engine speed.

The front caster feature allows the sweeper to follow
ground contours. Therefore, do not run the sweeper
with the prime mover in Float. Using Float allows the
sweeper to drop too low and lift too high, resulting in
poor sweeping and damage to the unit.

Use the bucket for collection only. it will wear gquickly if
used for scraping. Never operate the sweeper with the
bucket less than 1 in. (25 mm) above the ground.

Dumping

Empty the bucket by raising the sweeper above the
container; then, dump using prime mover tilt controls.

ADANGER— Avoid electrical shock. Stay away
from overhead wires when dumping.

ACAUTION — Avoid equipment damage and/ or
personal injury. Adjust the chains
properly. Otherwise, the sweeper can
tip back onto the lift arm during
dumping.

16

Sweeping Direction /(

Over the Brush

_ figure 12

Stopping Sweeper

. Never stop the sweeper at high engine speed. De-

crease prime mover engine speed before stopping the
hydraulic flow to the sweeper.

IMPORTANT — Avoid sweeper and motor damage.
Decrease prime mover engine speed
‘(rpm) before stopping hydraulic flow to
disengage the sweeper.

_ Tip's

Do follow all safety precautions outlined in this manual.

_ Do operate the sweeper on flat, level surfaces only.

Do use low engine speed when sweeping to prevent
excessive dust.

Do not run the sweeper in Float.

Do not engage or disengage the brush at a high engine
speed.This damages the sweeper and motor.

Do not scrape with the bucket. It is for collection only
and will wear prematurely if it is used for scraping.
Never operate the sweeper with the bucket less than 1
in. (25 mm) from the ground.

51-3158, 5/01




Pins

e

AN

= ~

N

Brackets

figure 13

Removing Bucket & Sweeper

WARNING — Avoid serious injury. Lower and stop
A the sweeper, set the brake, stop the

prime mover engine and remove the -

key before leaving, adjusting or
repairing the sweeper.

1. Move the sweeper to a storage area.

2. Set the bucket on blocks to keep the brush off the .

ground during storage.
3. Disconnect and cap hydraulic lines.
4. Remove support chains from the prime mover.
5. Remove the bucket from the prime mover.

6. Move the prime mover away from the sweeper.

Installing Bucket & Sweeper

1. Align the prime mover behind the sweeper.
2. Install the bucket on the prime mover.

3. Aftach support chains.

4, Connect hydraulic lines.

5. Adjust according to Adjusting the Main Sweeperon - i

page 15.

51-3158, 5/01

Removing Sweeper Only

WARNING — Avoid serious injury. Lower and stop
the sweeper, sef the brake, stop the
prime mover engine and remove the
key before leaving, adjusting or
repairing the sweeper.

"~ IMPORTANT -~ The bucket is for collection only.

Scraping with the bucket edge wears
the bucket prematurely.

1. Move the sweeper to a storage area.

2. Place the sweeper on blocks to keep the brush off
the ground during storage.

' 3. Disconnect and cap hydrautic lines.

4, .Remove support chains from the prime mover.

5. Remove pins from the rear brackets (figure 13).

6. Move the prime mover away from the sweeper.

Installing Sweeper

_ 1. Align the prime mover behind the sweeper.

2. Pin sweeper side arms to the rear brackets.

3.  Attach support chains to-the prime mover.

4. Connect hydraulic lines.

5. Adjust accbrding to Adjusting the Main Sweeper on
page 15.

Brushes

IMPORTANT — Do not store the sweeper with weight
on the brush. This will deform bristles,
destroying their effectiveness. To avoid
this problem, place the sweeper on
blocks.

Do not store polypropylene brushes in
direct sunlight. They will deteriorate
and crumble.

Keep polypropylene brush material
away from intense heat or flame. It
willl melt.

17




Maintenance

Replacing Brush Sections

WARNING — Avoid serious injury. Lower and stop
A the sweeper, set the brake, stop the
prime mover engine and remove the
key before leaving the operator's
seat.

1. Disconnect and then cap hydraulic lines to prevent
contamination.

2. Remove flaps and adjustment lock pins from both

sides of the sweeper,

3. Raise the sweeper, leaving the brush head on the
3

ground. 2

4, Remove the retainer plate halves on the bearing
_ end of the brush (single motor) or the end ring (dual 1

motor).
5. Remove old sections.
8. Install new sections by doing the following: ' Dual-Motor Core

' figure 14

a. Numberthe tubesonthecoreas1,2and3 _
(figure 14). T

b. Slide the first section onto the core with the
drive pins on either side of tube 1. Make sure
that the drive pins angle up {figure 15).

¢. Place the second section on the core with the
drive pins on either side of tube 2. Be sure the
drive pins angle down.

d. Putthe third section on with the drive pins around _ R _
tube 3. Be sure the drive pins angle up. ' S m Lo

e. Slide sections on until the core is full, making :
sure to alternate the tubes used and the : RN

direction of the drive pins.
7. Replace the retainer plate halves orend ring.

8. 'Lay the brush on the ground.

9. lowerthe sweeper overthe brush head.

10. Reinstall adjustment lock pins and flaps.

11. Connect hydraulic lines. : I
Dual-Motor Core

12. Adjustthe brush pattern according instructions in

the Adjustments section. figure15

18 _ ' 51-3158, 5/01




Maintenance

l.ubricating the Sweeper

Lubrication is an important part of daily maintenance.
Each day, lubricate the following locations.

* Front caster axle and swivel zerks (figure 16)
« Rear bracket tube zerk {figure 17)
* Gutter brush pin zerk (inside the tube) (figure 18)

. Maintaining Hydraulics

) - To prevent contamination of the sweeper hydraulic
figure 16 ' system, clean couplers before connecting hydraulics,

and change oil and filters regularly according to
~manufacturer's instructions.

figure 17

figure 18

51-3158, 5/01 19




Item Part
1. 01-0847
01-0848
01-0847
01-0847
01-0848
01-0847
01-0847
01-0848
01-0847
2. 03-3204
3. 03-2936
4, 07-3637
5. 07-1714
6. 07-3670
7. 07-4032
8. 07-1763
9. 07-4038
10.  07-1762
11, 07-4039
12,  07-0240
13.  07-0244
14, 07-1607
15. 07-1973
16. 07-2656
17. - 07-2956
07-2956
18. 07-3273
19. 07-3275
20, 07-3278
21, 07-83280
22. 07-3522
23. 07-3581
07-3516
24, Q7-3727
25. 08-0005
26. 08-0006
27. 13-7754
28. 13-8021
29. 13-8024
30. 13-8030
31. 13-8033
32. 13-8034

20

aty
14
12
26
18
17

35
22

20

ey —t
PP hbhoe el

—
=

16

12
25
25
27
22

19

_LN_L_I.N;_L

[y

Description

Section, 26, Poly, Convoluted,HB48CB
Section, 26, Wire, Convoluted,HB48CB
Section, 26, Poly, Conveluted, HB48PB
Section, 26, Poly, Conveluted,
HB&OCB

Section, 26, Wire, Convoluted,
HB8OCB

Section, 26, Poly, Convoluted, HBGOPB
Section, 26, Poly, Convoluted,
HB72CB

Section, 26, Wire, Convoluted,
HB72CB

Section, 26, Poly, Convoluted, HB72PB
Motor, Hydraulic, 15.0, 1 in., Left,
Tapered Shaft, Check Valve

Plug, Button, Flush Head, for 1.25
Hole

Screw, Cap, 1/4-20 x 1

Screw, Cap, 5/16 x 1

Screw, Cap, 1/2-13 x1

Washer, Flat, 1/4

Washer, Flat, 1/2

Washer, Lock, Split, 1/4

Washer, Lock, Split, 1/2

Nut, Hex, 1/4-20

Nut, Lock, Stamped, 5/16 x 18,
Timmerman

Pin, Link, #1600

Pin, Lock, 5/16, Square Bail

Screw, Cap, 5/16-18 x 1-1/4

Pad, Nonslip, 4 x 24

Nut, Insert, M6 x 1 (48 & 60)

Nut, Insert, M6 x 1 (72)

Washer, Lock, Split, 5/16

Washer, Flat, 5/16

Nut, Hex, 5/16-18

Bolt, Carriage, 5/16-18 x 3/4

Screw, Whiz Lock, M6 x 1 x20 (48 &
60)

Assembly, Caster, Pneumatic, 4.10/
3.50-4

Assembly, Caster, Heavy Duty Option
Plug, Cap, Plastic :
Flange, Bearing, 2-Hole

Bearing, 1 Round, with Collar

Piate, Retainer, Core

Adjustment, Coare, HBB

Mounting, Bearing/Flange, HBB,
Single Motor

Mounting, Motor

Plate, 3/8 x 1 x 10, with Holes, HBB
Plate, 3/16 x 1.5 x 10, with Holes, HBB

0.

Item

33.
34,
35.
36.

37.
38.
38.

41,
42,

43.
44,

45,

61..
62.
63.
64:

65.
67.
68.

Part

13-8064
13-8046
13-8056
13-8065
13-8047
13-8060
13-8066
13-8049
13-8058
13-8070
13-8050
13-8059
13-8051
13-8052
13-8053
13-8068
13-8069
13-8067
13-8079
13-8082
13-8080
13-8086
13-8085
13-8084
13-8179
07-3432
13-10060
07-0210
07-1675
07-2840
07-3112

07-3311
09-0066
51-3159

Oty Description

[ T T S R A | B | e A A O i A TN 1% TN 1% T o PPN N el Al Ko AU WU S NV Vi U WOV N N

~

4t

Plate, Suppont, Flap, Rear, HB48B
Plate, Support, Flap, Rear, HBECB
Plate, Support, Flap, Rear, HB72B
Flap, Rear, HB48B

Flap, Rear, HB60B

Flap, Rear, HB72B

Flap, Inner, HB48B

Flap, Inner, HB60B

Flap, Inner, HB72B

Flap, Front, HB48B

Flap, Front, HBG60B

Flap, Front, HB72B

Plate, Support, Flap, Left, HBB
Plate, Support, Flap, Right, HBB
Flap, Side, HBB

Plate, Support, Flap, Front, HB48B
Plate, Support, Flap, Front, HB60B
Plate, Suppott, Flap, Front, HB72B
Sweeper, HB48BD

Sweeper, HBGOBD

Sweeper, HB72BD

Core, 48, HBB

Core, 60, HBB

Core, 72, HBB

Pin, 1.00 x 7.5 with Hole

~ Screw, Cap, 1/4 x 3/4

Finger, Apron (Some Models)
Clip, Hairpin, 14 Gauge x 1 3/4
Rivet, Pop, 1/8x 1/4

Chain, 1/4, 56 Links

Fitting, Zerk, 1/4-28, Self Tap (Not
Shown)

Link, Quick, 5/16

Hose, LP, 1 Fiber Braid
Manual,-HBB Series, (Not Shown)

- NOTE — Some items vary according o sweeper width.

If you need parts be sure and order correct
part number and quantity for sweeper width.

51-3158, 5/01




51-3158, 5/01

M

ain Sweeper

N
AN
N

Single Motor
Models HB48B, HB60B & HB72B

CONFIGURATION OF CHAIN CONNECTING
SWEEPER TO TRACTOR WILL WVARY
ACCORDING TO MAKE OF TRACTOR.

21




1

Item Part Qty Description ltem Part Oty Description
1. 01-0847 18 Section, 26, Poly, Convoluted, 30. 13-8047 1 Flap, Rear, HB60OB
HBBOCB 13-8060 1  Flap, Rear, HB72B
01-0848 17 Section, 26, Wire, Convoluted, ' 31. 13-8049 1  Flap, Inner, HBGOB
HBBOCB ' 13-8058 1 Flap, Inner, HB72B
01-0847 35 Section, 26, Poly, Convoluted, HB6OPB | 32. 13-8050 1 Flap, Front, HB60B
01-0847 22 Section, 26, Poly, Convoluted, 13-8059 1 Flap, Front, HB72B
HB72CB 33. 13-8051 1 Plate, Suppont, Flap, Left, HBB
01-0848 20 Section, 26, Wire, Convoluted, 34. 13-8052 1 Plate, Supon, Flap, Right, HBB
HB72CB 35. 13-8053 2 Flap, Side, HBB
01-0847 42 Section, 26, Poly, Convoluted, HB72PB | 36. 13-8068 2  Plate, Support, Flap, Front, HB60B
2. 03-2743 1 Motor, Hydraulic, 15.0, 1 in., Left, 13-8067 2 Plate, Support, Flap, Front, HB72B
‘ Tapered Shaft, Check Valve 37. 13-8082 1 Sweeper, HBS0OBD
3. 03-2936 2 Plug, Button, Flush Head, for 1.25 i 13-8080 1 Sweeper, HB72BD
Hole 38, 13-8087 1 Core, 48, HBBD
4, 03-3052 1  Motor, Hydraulic, 12.15, 1 in., Tapered 13-8088 1 Core, 60, HBBD
' Shaft, Check Valve 13-8089 1 Core, 72, HBED
5. 07-3637 8 Screw, Cap, 1/4-20 x 1 39. . 13-8102 1 Plate, End, Core, HBBD
B. 07-0018 3 Screw, Cap, 3/8 x 3/4 40, 13-8179 2 Pin, 1.00 x 7.5, with Hole
7 07-3670 4  Screw, Cap, 1/2-13x 1 41, 07-3432 2  Screw, Cap, 1/4x 3/4
8. 07-4032 10 Washer, Flat, 1/4 42. 13-10060 4 Finger, Apron
9. 07-3279 3 Washer, Flat, 3/8 . 43. 07-3280 4 Carriage, Bolt, 5/16-18 x 3/4
10. 07-1763 4 Washer, Flat, 1/2 44. 07-1718 3 Washer, Lock, 3/8
11. 07-4038 10 Washer, Lock, Split, 1/4 45. 07-0210¢ 2 Clip, Hairpin, 14 Gauge x 1 3/4
12. 07-1762 4  Washer, Lock, Split, 1/2 ' 64.. 07-1675 4 Rivet, Pop, 1/8 x 1/4 (Not Shown)
13. 07-4038 10 Nut, Hex, 1/4-20 65. 07-2840 2 Chain, 1/4, 56 Links
14. 07-0244 2  Pin, Link, #1600 66. 07-3112 2  Fitling, Zerk, 1/4-28, SelfTap (Not
15. 07-1607 2 Pin, Lock, 5/16, Square Bail ' Shown)
16. 07-18973 16 Screw, Cap, 5/16-18 x 1-1/4 -87. 07-3311 4 Link, Quick, 5/16
17. 07-2656 2 Pad, Nonslip, 4 x 24 69. - 09-0066 4it Hose, LP, 1 Fiber Braid
18. 07-2856 19 Nut, Insert, M6 x 1 73. 51-31589 1 Manual, HBB Series (Not Shown)
19. 07-3273 20 Washer, Lock, Split, 5/16 '
20. 07-3275 24 Washer, Flat, 5/16
21. 07-3278 20 Nut, Hex, 5/16-18
22. 07-3522 19 Screw, Whiz Lock, M6 x1x20
23. 07-3581 1 Assembly, Caster, Pneumatic, 4.10/
3.50-4
24. 07-3727 14 Plug, Cap, Plastic
25. 13-8021 2 Adjustment, Core, HBB
28. 13-8030 2 Mounting, Motor N :
Sg- :g‘gggi : g::::, gf, ?é‘; 1"51 ?(' mtr;v;‘ﬁlﬁ;l;BiBB ' NOTE - Some items vary according to sweeper width.
59. 13-8046 1 Plate, Suppor, Flap, Rear, HB60B i yrc,:Lr'] "eid partj be Sl:.rte ?”d order CO".Z‘:;
13-8056 1 Plate, Support, Flap, Rear, HB728 partnumber and quantily for sweeper widin.

22 ' ' ‘ ' 51-3158, 5/01




Main Sweeper

“Dual Motor

Models HB60BD & HB72BD

\-\CDNFIGURATIEIN OF CHAIN CONNECTING
\\\ SWEEPER TO TRACTOR WILL VARY

. 34
, yeze
8,11,13,41

i
4 CTHIS SIIE) |
2 (OTHER SIDEY

;

L

51-3188, 5/01

23




Hydraulic Hookup for Single Motor

< Pressure from Loader

P Return to Loader

7(@

ltem Part Qiy Description NOTE — For hookup with optional gutter brushes, see

pages 37 and 38.
1. 03-1818 2  Fitting, Union, 1/2 MFS, 1/2 MFS
2. 03-3811 2 Hose, 1/2x32, 451 AR, 1/2 FFS, 3/4

MORS, g0°

3. 03-3812 2 Hose, 1/2x72, 451 AR, 1/2FFS, 1/2
FFS

4, 03-3204 1 Motor, Hydraulic, 15.0, 1 in., Left,
Tapered Shaft, Check Valve

5, 07-1714 1  Screw, Cap, 5/16-18 x 1

8. 07-3275 2 Washer, Flat, 5/16

7. 07-3270 1 Nut, Hex, 5/16-18, Nylock

8. 07-1721 2 Clamp, Rubber Coat, 1-1/4 Hose

24 51-3158, 5/01




Hydraulic Hookup for Dual Motor

Return to Loader

ftem Part Qty Description NOTE — For hookup with optional gutter brushes, see
pages 39 and 40.

—_

03-1819 2  Fitting, Union, 1/2 MFS, 1/2MFS
2. 03-3484 2  Fitting, #8, Male, ORFS, Union, T
3. 03-3811 4 Hose, 1/2x 32,451 AR, 1/2FFS, 3/4
MORS, 90° '

4, 03-3812 4 Hose, 1/2 x72, 451 AR, 1/2 FFS, 1/2 FFS

5. 03-2743 1 Motor, Hydraulic, 12.15, 1 in., Left,
Tapered Shaft, Check Valve

8, 03-3052 1 Motor, Hydraulic, 12.15, 1 in., Right

7. 07-1714 2 °~ Screw, Cap, 5/16-18x 1

8. 07-3275 4  Washer, Flat, 5/16

9. 07-3270 2  Nut, Hex, 5/16-18, Nylock

10.  07-1721 4

Clamp, Rubber Coat, 1-1/4 Hose

51-3158, 5/01 25




Hydraulic Motor |

~IMPORTANT - Do not disassemble hydraulic motor(s).
Disassembly may void warranty. If under warranty call SWEEPSTER Technical Service to arrange
for replacement. If warranty has expired then contact SWEEPSTER for setvice parts and assembly
drawing.

Hydraulic Motor 03-3204
Typical of
03-3052 and 03-2743

Seal kits available for hydraulic motors.

Seal kit for motor number 03-3204 is part

number 03-1409. Seal kit for motors 03-2743
© and 03-3052 is part number 03-2941.

Input From OutputTo
Prime Mover ' o Prime Mover

26 ' 51-3158, 5/01




For Specific Prime Movers

Part Qty Description Part Qty Description
07-1830 1 Bucket, 80, Adj Fit 07-2483 1 Bucket, 72, Gehl, Dual, Bolt-On
07-1994 1 Bucket, 60, Mustang 940/442, 960/552, 07-2511 1 Bucket, 72, Ford, NH, 785
342 07-2635 1 Bucket, 72, Melroe, 743/873A, W/
07-1299 1 Bucket, 60, FNH555/780, JD 675/875 Melroe QA
07-2001 1 Bucket, 60, KOE 1300 HD, BOB 7-800, 07-2635 1 Bucket, 72, Case, 1845C
2000 07-2671 1 Bucket, 72, Adj Fit
07-2004 1 Bucket, 60, Gehl, Dual Bolt-On,4610/ : 07-30564 1 Bucket, 72, Trak, 1300 HD
6620, QA - 07-3054 1 Bucket, 72, Trak, 1700
07-2253 1 Bucket, 60, Mustang, 545/552/450/260 07-3215 1 Bucket, 72, JCB210S, New Style
07-2560 1 Bucket, 60, Trak, 1300, QA ' 07-3319 1 Bucket, 72, Hydra Mac 2650
07-4102 1 Bucket, 60, Gehl, Weld On, HK 4625 to 07-3353 1 Bucket, 72, Case, 1845C, Dual,
6625 _ Bolt-On, Cut Edge
07-4651 1 Bucket, 60, Mustang, Black 07-4103 1 Bucket, 72, Gehl, Weld On, HK
4625 to 6625
NOTE - This is only a partial list of available buckets.Please 07-4424 1 Bucket, 72, Mustang, IP
call SWEEPSTER sales department for buckets not 07-4647 1 gg;ket, Volvo, L 30/35, Zetilemeyer,
listed. K ‘

51-3158, 5/01 27




Buckets

Kits 11-4419 (HB60B & HB60BD) & 11-4421 (HB72B & HB72BD)

. ltem Part Qty Description
1. 03-3515 2  Fitting, Cat 13/16-16 ORFS, Tend 1 1/16-12
2. 03-3859 1 Fitting, Quick Coupler, F1-1/16, FOR
3. 03-3860 1  Fitting, Quick Coupler, M1-1/16, FOR
4, Q7-1718 4  Washer, Lock, Split, 3/8 :
5. 07-2116 4  Screw, Cap, 3/8-16 x 1 1/4
6. 07-2001 1  Bucket,60 (for kit 11-4419)
07-2635 1  Bucket,72 (for kit 11-4421
7. 07-3311 2 Link, Quick, 5/16
8. 07-3654 4  Nut, Hex, 3/8-16
12.  13-7370 2  Plate, Chain, Mounting
13. 13-7371 2 Chain, 1/4, 24 Links
14. 50-0249 1 Label, Plate, Part Number, Date

28 ' 51-3158, 5/01




| Universal Mounting |

Assemblies 11-17306 (HB60B & HB60BD)
& 11-17358 (HB72B & HB72BD)

ltem Part Qty Description
1. 07-0118 16 Bolt, Carriage, 5/8 x 1 3/4
2. 07-0244 4  Pin, Link
3. 07-1284 16 Nut, Hex, 5/8-11
4, 07-1872 16 Washer, Lock, Split, 5/8
5. 07-1930 1 Weld, Bucket, Adj. Fit, HB&0
07-2671 1 Weld, Bucket, Adj. Fit, HB72
6. 07-3064 8 Screw, Cap, 3/4x2
7. 07-3065 8 Washer, Lock, Split, 3/4
8. 07-3066 8 Nut, Hex, 3/4
. 11, 13-1537 4 Weld, Pin, 8 1/2 W/Hole
12. 13-1872 4 Plate, Mounting, Top, HB, Universal
13, 13-1873 1  Frame, Mounting, HB, Universai
14. 13-1874 4 Plate, Mounting, HB, Universal

51-3158, 5/01 . 29




| Hook Points

For Sweeper Mounted on Thomas $kid Steer Loader

-8 172 -8 1/2}~

Note: Align Bottom Edges

\J N . | N

ltem Part Qty- Description

1. 13-4278 2 Hook
2. 07-0039 4  Screw, Cap, 1/2

30 s 51-3158, 5/01




Option — Dual Motor Kit

Installation

NOTE - This option is available only for HB60B and
HB72B units.

To change a single-motor unii to a dual-motor unit:

1. Disconnect hydraulic hoses from the motor and the
prime mover (if connected).

IMPORTANT - Avoid contarmination and hydraulic
system damage. Cap the motor and
hoses afier disconnecting them.

2. Remove adjustment lock pins from both sides of
the sweeper.

3. Lift the sweeper body off the brush head. Setthe
body aside.

4. Loosen the nut on the motor and remove the motor
from the core.

- 5. 'Remove the end ring and sections fromthe core.

6. - ‘Place the motor just removed and the new motor in
- the motor housings in the new core. Secure by
 tightening the nut on each motor.

NOTE — Be sure to place old motor on the same énd
as before.

7. Install new sections by doing the following:

a. Numberthe tubes onthecoreas1,2and 3
{figure 19).

b. Slide the first section ontc the core with the
drive pins on either side of tube 1 (figure 20).
Make sure that the drive pins angle up.

c. Place the second section on the core with the
drive pins on either side of tube 2. Be sure the
drive pins angle down.

- d. Putthe third section on with the drive pins around
tube 3. Be sure the drive pins angle up.

~e. Slide sections on until the core is full, making
sure to alternate the fubes used and the
direction of the drive pins.

8. Place the sweeper on the core. Secure the core
with adjustment lock pins.

51-3158, 5/01

figure 19

figure 20

install hydraulic hoses.

a. Disassemble hoses used in the single-motor
hydraulic system. Leave quick couplers on 72
in. (1.8 mj hoses.

b. Install 25 in. {635 mm) hoses on both motors.
¢. Connect couplers, Tittings and new 25 in. (635
mm) hoses so Tfittings match up with the

prime mover remotes.

d. Install 72in. (1.8 m} hoses (removed from the
single-motor hydraulic system) on the T-itiings.

e. Connect quick couplers to the prime mover
remotes.

31




Option — Dual Motor Kit

To order, ask for kit 13-11032 (HB60B) or 13-11033 (HB72B).

Option 13-11032
Includes:
13-8088 60" Core
13-10988 Kit, Hardware

- Option 13-11033
Includes:
13-8089 72" Core
13-10988 Kit, Hardware

" Part Oty Description
13-10888 1 Kit, Hardware, HBB, Dual Motor
includes:
03-3484 2 Fitting, #8, Male, ORFS, Union T .
03-3811 2 Hose, 1/2x 32, 451 AR, 1/2 FFS, 3/4 MORS, 30°
03-3812 2 Hose, 1/2x72, 451 AR, 1/2 FF3, 1/2 FFS
07-0023 3 Screw, Cap, 3/8 x 3/4
07-0154 3 Washer, Flat, 3/8
13-8030 1 Mounting, Motor, HBEB
13-8102 1

Plate, End, Core, HBEBD

32 ' 51-3158, 5/01




Option — Gutter Brush

Installing Gutier Brushes

The following describes installing a single gutter brush.
Repeat on the opposite side for a second guiter brush.

1. On 1 side, remove 4 plugs (figure 21) from holes in
the sweeper hood.

2. Attach a sleeve plate (figure 21) to the sweeper
hood where plugs were just removed. Use 4
screws, washers, lock washers and nuts.

3. Insert a nylon bushing into each side of the sleeve.

4. Slide the gutter brush pin (figure 22} into the sleeve.
Place the round plate on the gutter brush pin and Sleeve Plate
secure with a rofl pin. '

5. Place the gutter brush arm {figure 22) on the gutter
brush pin and secure with the welded pin (figure 22)
and cotter pin.

NOTE: Remove plugs from the side where the
gutter brush will be installed.

. _ ) figure 21
6. Attach the motor mounting plate (figure 22} to the

gutter brush arm.

7. Place motor on motor mounting plate (figure 22)

and secure with screws indicated in parts list. Welded Pin

pi
8. Attach brush plate o brush with hardware |nd|cated N

in parts list. Motor

Mounting

. Pl
9. Attach the brush assembly to the motor (figure 22) ate

using the set screw and screw provided.

. . Brush

10. Place the chain in the keyhole slot {figure 23) on _ Brush
top of the hood. The chain end goes to the outside. Plate
If desired, place the chain end inside the adjust- '
ment tube to reduce rattling.

' \ figure 22
11. Attach hydraulic hoses. (Refer to hydraulic dia- g

grams on pages 37-40 for setup.)

IMPORTANT — Avoid hydraulic system damage. Make
sure hose ends and gutter brush motor
ports are clean before installaticn.

IMPORTANT — Avoid hose damage. Make sure that
hoses do not get pinched or twisted.
Do not allow hoses to drag on the
ground.

12. Adjust according to Adjusting Guiter Brush Contact
Area and Adjusting Gutter Brush Swing on page 34.

figure 23

51-3158, 5/01 33




Option — Gutter Brush

Adjusting Gutter Brush Contact Area

On a properly adjusted gutter brush, only a portion of
the brush contacts the sweeping surface. figure 24
shows proper contact areas for both left and right
gutter brushes.

To adjust the gutter brush contact area:

1. Lower the gutter brush onto the surface to be
swept.

2. Loosen the bolts holding the gutter brush motor
mounting plate to the gutter brush arm.

3. Turn the motor mounting plate right or left and
adjust the tension chain to create the correct
contact area.

4. Tighten the bolts.

Adjusting Gutter Brush Swing

The gutter brush should swing out only 1/2 in. {13
mm). To adjust the amount of swing:

1. Loosen the nut (figure 25).

2. Adjust the bolt in for more swing or out for less
(figure 25).

3. Tighten the nut.

34

Contact Areas (Top View)

Q@

Left Brush Right Brush

figure 24

o,
'4'!.';,_
Nut
Bolt '
L)
SeNS o
.rl / ]
o ‘figure 25

51-3158, 5/01




Option ~ Gutter Brush

Using Gutter Brushes

Gutter brushes are only for sweeping forward.

When sweeping next to a curb or wall, sweep so only
the bristle tips touch the vertical surface.

When not using a gutter brush for a short time, raise it
with the tension chain. During extended periods of
nonuse, urthook the hydraulic hoses fromthe gutter
brush motor, remove the gutter brush assembly and
connect the hydraulics to run only the main brush.

IMPCRTANT — Contaminates can damage the hydrau-
lic system. Cap gutter brush hoses
and couplers during extended periods.
of nonuse. SR

figure 26

Replacing Gutter Brush

1. Remove 4 screws from the gutter brush plate
{figure 26} to detach the worn gutter brush,

2. Attach a new gutter brush 1o the plaie with the 4
screws just removed.

3. Adjust according to Adjusting Gutter Brush Contact
Area and Adjusting Guiter Brush Swing.

51-3158, 5/01 35




Option — Gutter Brush

To order, ask for HBBGB (Wire) or HBBGBP (Poly).

{tem Part .Qty Description . ltem Part Qty Description
1. 01-0523 1 Guiterbroom, 13, Woodback, Wire “19,  07-3112 1 Fitting, Zerk, 1/4-28 Self Tap
01-0704 1  Gutterbroom, 13, Woodback, Poly 20. 07-3270 7 Nut, Hex, 5/16-18, Nylock
2. 03-1219 2  Fitting, Union, 1/2 MFS, 1/2 MFS 21. 07-3273 1 Washer, Lock, Split, 5/16
3. 03-3153 1 Motor, White, RC12-12.5, Cu. In 22. 07-3275 11 Washer, Flat, 5/16
4, 03-3489 2  Fitting, Adapter, 20°, M 10SAE/M 23. 07-3279 10 Washer, Flat, 3/8
8ORFS 24, 07-3654 6 Nui, Hex, 3/8-16
5.- 03-3813 1 Hose, 1/2x 120, 451 AR, 1/2FFS, 1/ 25. 07-4052 4 Screw, Cap, 3/8 x 3/4
2FFS 26, 07-4724 1 Screw, Set, 5/16-18 x 5/8, Cup Point
6. 03-3814 2 Hose, 1/2 x56, 451 AR, 1/2 FFS, 1/2 27. 07-4725 1 Nut, Hex, Jam, 5/16-18
FFS 28. 07-5054 1  Link, Quick, 3/16
7. 07-0018 4  Screw, Cap, 3/8-16 x 1 30. 09-0156 2 Flange, Bearing, Nylon
S 07-0204 1 Pin,Roll, 1/4x2 32, 11-3163 1 Weld, Pin, 3/4 W/Hole
9. 07-0206 1 Pin, Cotter, 3/16x2 33. 13-0374 1 Weld, Plate, Gutter Broom
10. 07-0387 1 Chain, 3/16, 26 Links 34, 13-10254 1 Weld, Pin, Mounting, Gutterbroom
11. 07-11256 1  Screw, Cap, Tap, 1/2-13x2 : 35, 13-2264 1  Weld, Arm, Gutterbroom
12. 07-1698 4  Screw, Cap, 5/16-18x 2 36, 13-2265 1 Plate, Mounting, Gutterbroom
13. 07-1714 4 Screw, Cap, 5/16-18 x 1 37. 13-7004 1 Plate, Round, 10 Gauge x 2.125 x 1.505
14. 07-1717 2 Bolt, Carriage, 3/8-16 x 1 1/4 38. 13-8130 1 Plate, Mounting, Gutterbroom
15. 07-1718 14 Washer, Lock, Split, 3/8
16. 07-1721 3 Clamp, Rubber Coat, 1 1/4 Hose . . |
17. 07-1764 2 Nut, Hex, 1/2-13

36 . ' o 51-3158, 5/01




Item Part

2. 03-1919
5, 03-3813
6. 03-3814
13. 07-1714
16. 07-1721
20. 07-3270
22.  07-3275
A 03-1819
B 07-1714
C. 07-1721
D. 07-3270
E 07-3275
G 03-3811
H 03-3812

51-3158, 5/01

Qty Description

2
1
2
4
3
7

-
—t

Option — Gutter Brush

Hydraulic Hookup for Single Motor Unit
with Single Gutter Brush

13.16,20.,22

Fitting, Union, 1/2 MFS, 1/2 MFS

Hose, 1/2 x 120, 451 AR, 1/2 FFS, 1/2 FFS
Hose, 1/2 x 56, 451 AR, 1/2 FFS, 1/2 FFS
Screw, Cap, 5/16-18x 1

Clamp, Rubber Coat, 1 1/4 Hose

Nut, Hex, 5/16-18, Nylock

Washer, Flat, 5/16

Fitting, Union, 1/2 MFS, 1/2 MFS

Screw, Cap, 5/16-18 x 1

Clamp, Rubber Coat, 1 1/4 Hose

Nut, Hex, Nylock, 5/16-18

Washer, Flat, 5/16

Hose, 1/2 x 32, 451 AR, 1/2 FFS, 3/4 MORS 90°
Hose, 1/2 x 72, 451 AR, 1/2 FFS Beth Ends

NOTE - Alpha cali outs are included with the
sweeper assembly.




Option — Gutter brush

Hydraulic Hookup for Single Motor Unit
with Dual Gutter Brush

13,16,20,22

ltem Part Gily Description
2. 03-1919 2  Fitting, Union, 1/2 MFS, 1/2 MFS
5. 03-3813 1 Hose, 1/2x 120, 451 AR, 1/2 FFS, 1/2 FFS NOTE - Alpha call outs are included with the
6. 03-3814 2 Hose, 1/2 x 56, 451°AR, 1/2 FFS, 1/2 FFS sweeper assembly.
13, 07-1714 4 Screw, Cap, 5/16-18x 1
16. 07-1721 3 Clamp, Rubber Coat, 1 1/4 Hose
20. 07-3270 7  Nut, Hex, 5/16-18, Nylock
22, 07-3275 11 Washer, Flat, 5/16
A 03-1919 Fitting, Union, 1/2 MFS, 1/2 MFS
B 07-1714 Screw, Cap, 5/16-18 x 1
C. 07-1721 Clamp, Rubber Coat, 1 1/4 Hose
D. 07-3270 Nut, Hex, Nylock, 5/16-18
E 07-3275 Washer, Flat, 5/16
G 03-3811 Hose, 1/2 x 32, 451 AR, 1/2 FFS, 3/4
MORS, 90° .
H. 03-3812 Hose, 1/2x 72, 451 AR, 1/2 FFS Both
Ends

38 51-3158, 5/01




Option — Gutter brush

Hydrauiic Hookup for Dual Motor Unit
with Single Gutter Brush

13,16,20,22

ltem Part Oty Description

2. 03-1919 2  Fitting, Union, 1/2 MFS, 1/2 MFS . .
6. 03-3814 2 Hose, 1/2x 56, 451 AR, 1/2 FFS, 1/2 FFS NOTE — Alpha call outs are included with
13.  07-1714 4  Screw, Cap, 5/16-18 x 1 ' the sweeper assembly.

16. 07-1721 3  Clamp, Rubber Coat, 1 1/4 Hose

20. 07-3270 7  Nut, Hex, 5/16-18, Nylock

22, 07-3275 11 Washer, Flat, 5/16

B. 07-1714 Screw, Cap, 5/16-18 x 1 .

C. 07-1721 Clamp, Rubber Coat, 1 1/4 Hose

D. 07-3270 Nut, Hex, Nylock, 5/16-18

E. 07-3275 Washer, Flat, 5/18

F. 03-3484 Fitting, #8 Male ORFS Union T

Q. 03-3811 Hose, 1/2 x 32, 451 AR, 1/2 FFS, 3/4 MORS, 80°

H. 03-3812 Hose, 1/2 x 72, 451 AR, 1/2 FFS Both Ends

51-3158, 5101 : 39




.

Option — Gutter brush

Hydraulic Hookup for Dual Motor Unit
with Dual Gutiter Brushes

13,16.20,22

ltetr D ipti
 ftem Part Gty Description MOTE - Alpha call outs are included with

Fitting, Union, 1/2 MFS, 1/2 MFS B the sweeper assembly.

2. 03-1919 2

6. 03-3814 4 Hose, 1/2 x 586, 451 AR, 1/2 FFS, 1/2 FFS
3. 071714 4  Screw, Cap, 5/16-18 x 1

16. 071721 3 Clamp, Rubber Coat, 1 1/4 Hose

20. 07-3270 7  Nut, Hex, 5/16-18, Nylock

22, 07-3275 11 Washer, Flat, 5/16

A 03-1819 Fitting, Union, 1/2 MFS, 1/2 MFS

B. 07-1714 Screw, Cap, 5/16-18 x 1

C. 07-1721 Clamp, Rubber Coat, 1 1/4 Hose

D. 07-3270 Nut, Hex, Nylock, 5/16-18

E. 07-3275 Washer, Flat, 5/16 :

F. 03-3484 Fitting, #8 Male ORFS Union T

G. 03-3811 Hose, 1/2 x 32, 451 AR, 1/2 FFS, 3/4 MORS, 90°
H.

03-3812 Hose, 1/2 x 72, 451 AR, 1/2 FFS Both Ends

40 S 51-3158, 5/01




Option — Sprinkler

Installation

1.

Install the tank.

a. Position the tank on top of the sweeper body as
far back as possible. Align the left-to-right
centerlines of the tank and the sweeper. The
outlet must face the left-hand side of the
sweeper. See figure 27.

b. Transfer holes from the tank to the sweeper.

¢. Drill holes.

d. Secure the tank to the sweeper with washers

and screws.

e. Insiall a 5/8 in.—1/2 in. barb fitting on the tank - E

outlet.

f. Connect the 10 fi (3 m) hose to the barb fitting.

Secure it with a 7/8 in. {22 mm) hose clamp.

Remove 4 small plugs from the sweeper hood
(figure 27).

Connect the filter to the pump. Place this assembly -

over the holes and secure it to the.sweeper hood
with 4 screws, nuts and washers (figure 28).

Attach a 5/8 in.—~1/2 in. barb fitting to the sfrainer.

Connect the 10 ft (3 m) hose to the barb fitting.
Secure it with a 7/8 in. (22 mm) hose clamp.

For sweepers with gutter brushes, on each gutier -
brush:

a. Remove 2 screws from the motor mounting
plate. -

b. Place the spraybar underneath the motor
mounting plate.

c. Reinstallthe hardware.
d. Clamp an elbow nozzle to the spraybar.

Continued on next page

51-3158, 5/01

Approximate Tank
Location

Remove

Cut Hole in
Either Plug

these Plugs

figure 28

41




Option — Sprinkler

7. Measure and cut the 25 ft {7.6 m} hose into required
lengths. Depending on the setup, you may have ex-
tra hose, nozzles and clamps.

Ne Gutter Brush

* 2 —-141n. (356 mm) lengths
¢ 1 —18in. (458 mm) length
*1-32in. (813 mm) length

Single Gutter Brush on Right-Hand Side
* 2—14in. (356 mm) lengths

* 1 ~18 in. (458 mm) length

*» 1 —32in. {813 mm) length

* 1-42in. (1067 mm} length

Single Gutter Brush on Left-Hand Side
* 2—14in. {356 mm) lengths

* 1-18in. (458 mm) length

= 2-32in. (813 mm) length

» 1 —42in. (1067 mm) length

Dual Gutiter Brush

* 2 —141in. (356 mm) lengths
*1—-18in. (458 mm) length
*2-32in. (813 mm) length

e 2-42in. (1067 mm) lengths

8. Assemble hoses and nozzles.

NOTE — Refer to figure 29 for a hose schematic. The

view is from the perspective of facing the front
of the unit.

Connect a hose to the pump.

Cut a hole through the middle of either large
plug (figure 28).

For dual gutter brush setup, add a Titting to
the end of the hose. Then, connect a 42 in.
(1067 mm) hose to the T-fitting’'s branch. Next,
add an elbow nozzle to the end of the 42 in.
(1067 mm) hose. Now, instal] the elbow nozzle
on the spraybar fitting. To the other side of the
T-fitting, add a 32 in. (813 mm) hose.

Insert the hose through the plug.

. Attach aT-nozzle to the hose; secure it with a

clamp.

Add a 14 in. {356 mm) hose to the other side of
the T-nozzle. Secure with a clamp.g. Install
the T-nozzle on the first eyelet (figure 30).

Pump

- . . 32in.
Elb 14 in. T 18in. T 14 in. T/

No Gutter Brush

‘ Fig o
pMAin 18I . 14in. T/ggi&‘"'

Pump
/32 in.

Elb on
Gutter
Brush

Single Gufter Brush on Left-Hand Side

Pump
Pump
/ 32in.
i AZ in Ftg .
42ip, _ p t4in. o 8in. o 1400 o : 42in, _p 14in o 18in. _ 14in. T/32 ir&ln.
/—-
Elb on Elb on
Gutter Gutter
Brush Brush
Single Gutter Brush on Right-Hand Side Dual Gutter Brush
figure 29

42

51-3158, 5/01




Option — Sprinkler

g- Add aT-nozzle to the end of the hose: secure it
with a clamp.

h. Connectan 18 in. (458 mrm) hose o the other
side of the T-nozzle. Secure it with a clamp.

i. Install the T-nozzle on the second eyelet.

j-  Thread the hose through the hole in the gusset
In the middle of the beak.

k. AddaTnozzle to the end of the hose. Secure ., -
with a clamp. . figure 30

. Adda14in. (356 mm) hose to the other side of
‘the T-nozzle. Secure with a clamp.

m. Add a nozzle to the end of the 14 in. (356 mm)- .-
hose.

* For setup without guiter brushes, instalt an
elbow nozzle.

-« For setup with gutter brushes, installa T
nozzle.

n. -Install the T-nozzle on the third eyelet and the
nozzle added in step n on the last eyelet.

* For setup without gutter brushes, hose and
nozzle installation is complete. Go on to step- -
5.

= For setup with gutter brushes, go onto stép p.

0. Adda42in. (1067 mm) hose to the other side -
of the T-nozzle. N

p. Cutaholein the middle of the other large plug
and then route the 42 in. (1067 mm) hose up
throughiit.

g. Attach an elbow nozzle to the end of the 42 in.
(1067 mmy) hose. Secure with a hose clamp.

r.  install the elbow nozzle on the gutter brush.

51-3158, 5/01 . . 43




Option — Sprinkler

For Sweeper without Gutter Brushes
To order, ask for kit 11-5781 or 11-5784 (NoTank).

ltem Part

1. 03-0076
2. 03-0457
3. 03-0819
4. 03-1226
5. 03-1326
6. 07-0411
7. 07-0412
8. 07-0413
9, 07-0414
10.  07-0532
11, 07-0547
12, 07-0549
13, 07-1714
44

Qty Description

1
1
1
2
1
3
1
4
4
1
2
8
4

Fitting, Nipple, BP, Close, 3/8
Fitting, Barb, Nylon, 3/8-3/8 MP
Fitting, Reducer Bushing, BP, 1/2-3/8
Fitting, Barb, HP, 5/8-1/2 MP
Pump, Flojet, Water, 2.9 gpm
Nozzle, Tee, with Clamp
Nozzle, Elbow, with Clamp
Nozzle, Cap, Nylon

Nozzle, Tip, Brass

Strainer, Water

Clamp, Spring, 7/8, Hose
Clamp, Spring, 5/8, Hose
Screw, Cap, 5/16-18 x 1

Part

07-3150
07-3270
07-3275
09-0028
09-0056
07-0343
07-0017
07-3416
07-3417

Description

Tank, Water, 25 gal (11-5781 Only)
Nut, Hex, 5/16-18, Nylock

Washer, Flat, 5/16

Hose, Heater, 5/8

Hose, Heater, 3/8

Switch, Toggle, Two Position
Wire, Cord, 16 Gauge

Fitting, Cap, 25 Gal., Water, Tank
Cap, 26 Gal., Water Tank

51-3158, 5/01




el

ltem Part
03-0076
03-0457
03-0819
4, 03-12286
5. 03-1326
B. 07-0411
7. 07-0412
8. 07-0413
9. 07-0414
10. 07-0532
11. 07-0547
12. 07-0549
13. 07-1714

51-3158, 5/01

Option —~ Sprinkler

21

Qty Description

— o —h

PO N DB W= N

Fitting, Nipple, BP, Close, 3/8
Fitting, Barb, Nylon, 3/8-3/8 MP

Fitting, Reducer Bushing, BP,1/2-3/ :

8

Fitting, Barb, HP, 5/8-1/2 MP
Pump, Flojet, Water, 2.9 gpm
Nozzie, Tee, with Clamp
Nozzle, Etbow, with Clamp
Nozzle, Cap, Nylen

Nozzle, Tip, Brass

Strainer, Hypro, Water
Clamp, Spring, 7/8, Hose
Clamp, Spring, 5/8, Hose
Screw, Cap, 5/16-18 x 1

For Sweeper with Gutter Brush On Left-Hand Side
To order, ask for kit 11-5780 or 11-5786 (NoTank).

Part

07-3150
07-3270
07-3275
07-3869
09-0028
09-0056
13-2490
HBBGB

HBBGBP |

07-0343
07-0917
07-3416
07-3417

aty

Description

Tank, Water, 25 gal {11-5780 Only)
Nut, Hex, 5/16-18, Nylock
Washer, Flat, 5/16

Fitting, Barb, Tee, Nylon, 3/8
Hose, Heater, 5/8

Hose, Heater, 3/8

Spraybar, Gutterbroom
Gutterbroom, Attachment, Wire
Gutterbroom, Attachment, Poly
Switch, Toggle, Two Position
Wire, Cord, 16 Gauge

Fitting, Cap, 25 Gal., Water, Tank
Cap, 25 Gal., Water Tank

45




Option — Sprinkler |

For Sweeper with Gutter Brush on Right-Hand Side
To order, ask for kit 11-5780 or 11-5786 (NoTank).

1

ltem Part Qty Description ltem Part Qty Description
1., 03-0076 1 Fitting, Nipple, BP, Close, 3/8 15 07-3270 4 Nut, Hex, 5/16-18, Nylock
2. 03-0457 1  Fitling, Barb, Nylon, 3/8-3/8 MP 16, 07-3275 4 Washer, Flat, 5/16
3. 03-0819 1 Fiiting, Reducer Bushing, BP,1/2-3/ 17.  09-0028 10ft Hose, Heater, 5/8
8 18, 09-0056 25ft Hose, Heater, 3/8
4. 03-1226 2 Fitting, Barb, HP, 5/8-1/2 MP 19, 13-2490 2 Spraybar, Gutterbroom
5. 02-1326 1 Pump, Flojet, Water, 2.9 gpm 20. HBBGB 2  Gutterbroom, Attachment, Wire
6. 07-0411 4  Nozzle, Tee, with Clamp . HBBGBP 2  Gutterbroom, Attachment, Poly
7. 07-0412 2 Nozzle, Elbow, with Clamp NS. 07-0343 1 Switch, Toggle, Two Position
8. 07-0413 6 Nozzle, Cap, Nylon NS. 07-0917 151t Wire, Cord, 16 Gauge
9. 07-0414 8 Nozzle, Tip, Brass, TK 1.5 NS. 07-3416 1  Fitting, Cap, 25 Gal., Water, Tank
10. 07-0532 1 Strainer, Hypro, Water NS. 07-3417 1 Cap, 25 Gal.,Water, Tank
11. 07-0647 2 Ciamp, Spring, 7/8, Hose '
12.  07-0649 14 Clamp, Spring, 5/8, Hose
13. 07-1714 4  Screw, Cap, 5/16-18x 1
14, 07-3150 1 Tank, Water, 25 gal (11-5780 Only)
46 51-3158, 5/01




ltem Part

1. 03-0076
2. 03-0457
3. 03-0819
4 03-1226
-5, 03-1326
6. 07-0411
7 07-0412
8. 07-0413
9. 07-0414
10. 07-0532
11. 07-0547
12. 07-0549
13. 07-1714
14, 07-3150

51-3158, 5/01

Option — Sprinkler

Qty Description

"
i

N =N =N -

_L_hz

Fitting, Nipple, BP, Close, 3/8
Fitting, Barb, Nylon, 3/8, 3/8 MP .
Fitting, Reducer Bushing, BP,1/2,3/
8 .
Fitting, Barb, HP, 5/8, 172 MP
Pump, Flojet, Water, 2.9 gpm
Nozzle, Tee, with Clamp

Nozzle, Elbow, with Clamp

Nozzle, Cap, Nylon

Nozzle, Tip, Brass, TK 1.5

Strainer, Hypro, Water

Clamp, Spring, 7/8, Hose

Clamp, Spring, 5/8, Hose

Screw, Cap, 5/16-18 x 1

Tank, Water, 25 gal (11-5780 Only)}

For Sweeper with Dua] Guiter Brushes

To order, ask for kit 11-5780 or 11-5786 (NoTank).

ltern Part
15,  07-3270
18, 07-3275
~17.  07-3869
18.  09-0028
19. 09-0056
20. 13-2490
21. HBBGB
HBBGBP
NS. 07-0343
NS. 07-0917
‘NS.  07-3418
NS. 07-3417

Qty Description

Nut, Hex, 5/16-18, Nylock
Washer, Flat, 5/16

Fitting, Barb, Tee, Nylon, 3/8

ft Hose, Heater, 5/8

Hose, Heater, 3/8

Spraybar, Gutterbroom
Gutterbroom, Attachment, Wire
Gutterbroom, Attachment, Poly
Switch, Toggle, Two Position
Wire, Cord, 16 Gauge

1 Fitting, Cap, 25 Gal., Water, Tank
1 Cap, 25 Gal.,Water, Tank

47




Option — Flow Divider :

Hydraulic Hookup
Assembly 13-11203

ltem Part Gty Description ~ NOTE - Alpha call outs are included with the
. . : sweeper assembly.
1. 03-3607 1 Valve, Flow Divider, Fix, 12 GPM
2. 03-3514 1 Fitting, 13/16-16 ORFS, Tube End, 3/4-16
STOR
3. 03-3571 1  Fitling, Elbow, #8 ORFS, Tube End, #12
STOR
4. 03-3572 1 Fitling, Tee, #8 ORFS, Tube End, #8
ORFS Swivel
5. 03-3515 3  Fitting, 13/16-16 ORFS, Tube End, 1 1/16-
12 STOR
A 03-3811 2 Hose, 1/2 x 32, 451 AR, 1/2 FFS, 3/4
MORS, 90°
B. 03-3812 2 Hose, 1/2x72, 451 AR, 1/2 FFS, Beth
Ends

48 ' 51-3158, 5/01




Option - Flow Divider

Hydraulic Hookup with
Single Gutter Brush
Assembly 13-11203

13,16,20,22

NOTE — Drawing for hydraulic hook-up only. See page
48 for 13-11203 parts list. :

51-3158, 5/01 o 49




Option — Flow Divider

Hydraulic Hookup

with Dual Gutter Brush

Assembly 13-11203

13,16,20,22

NOTE - Drawing for hydraulic hook-up only. See page

48 for 13-11203 parts list.

51-3158, 5/01

50



Torque Values

Bolt Torque Specifications

" Body Size Fi-Ibs Body Size Ft-lbs
--Grade5 :.: Class 8.8 _
1/4-20 6t ] M6— 1.0 5+ 1
- 28 1 - 71 nfa -
. 5/16-18 . .| .13+ 3 n/a, ' -

L -4 14+ 3 _ wa -
38-16 23+ §5 M8 -1.25 14+ 3
—24 . 26+ 5 ‘ S -1.0. _ -
7116 — 14 37+ § M10-1.5 20+ 6
—20 41+ 9 -0.75 -

1/2 =13 56+ 11 MI2—1.75 | 50+ 10
-20 63 12 . -1.0 -

. 9716 -12 82: 14 Mi4-20 | 80+ 14
-18 91 +. 16 -1.5 -
S8—11 | -113% 20 - Mie-20 125+ 22
- 18 . 127+ 23 ' -1.5 | -

4-10 | 201 26 ' nfa
- 16 223 = 29 n/a ‘ -
718-~9 2ir41 | M20-25 |  244% 31
-14 355+ 46 -15 -
1-8 483 + 62 M24 - 3.0 - 422+ 54
-12 528 + 68 -2.0 -
Body Size Ft-Ibs ' Body Size Ft-lbs
Grade 8 ' f Class 10.9
1/4 - 20 9+ 2 Mé6-1.0 8§+ 1
-28 10+ 2 - n/a -
5/16— 18 18+ 4 R n/a -
-24 20z 4 | - n/a -
3/8— 16 32+, MS —1.25 20+ 4
-2 378 - |- -1.0 -
716 — 14 52+ 11 ' MI10-1.5 40+ §
—20 58+ 12 -0.15 .
1/2-13 30+ 16 , Mi2-1.75 69 = 14
-20 90+ 18 _' - 1.0 “
9/16— 12 115+ 20 Mid -2.0 110 20
- 18 128 £ 23 -15 -
5/8 -11 159+ 28 Mi6-2.0 173 + 31
-18 180 = 32 ‘ -1.5 -
3/4-10 222+ 36 | n/a -
- 16 315 = 41 , n/fa -
7/8-9 454 + 59 M20-2.5 337 + 44
- 14 500+ 65 | , -1.5 .
1-8 681 + 88 M24 —3.0 583+ 75
-12 746 + 97 . -2.0 -

Foot- pounds may be converted to Newton Meters by multiplying by 1.35582.
Foot-pounds may be converted to inch-pounds by dividing by 12.
If the nut and screw are not the same grade, the lower grade will always be used.

NOTE - Nyiock nuts are utilized when greater resistance to vibrating loose is required, and greater operating
temperatures are not a factor. In addition, like lock nuts, nylock nuts have a safety feaiure that if the bolt
does vibrate loose, the nut will remain on the screw. Install nylock nuts to the standard torque shown above.

51-3158, 5/ : 51




| Warranty Information -

o uamwmﬁuwm i

AdedeN v s

Warranty Registration Form and Delivery In spectién Report

| IMPORTANT] Warranty Vold if card i not seturned with 18 days.
AMlAppllcable sectlans must be filed i

This section to be filked out and signed by l}ealel 2K tipre of dedivery,

Warranty Registration
Cugtouner’s Name Danler’s Napme
Adklress Aeldress
ity State 2 Clty State 2ig
Phone, CHECKOME:
- Lesseler /T racior Mol i Consiroction Lise
Geltwary Date . Agideulngal Use,
Modd or Part ¢ L atidecape Uee
Setisl ¥ Othes:

Daazler Inspection {chackitsre applicatie}

e i} Dcls imstallod fsee operators manuall —— Rewiew Operating and Safety fstructions
e PilFBLEG Tittings tioht and free of laoaks e MBS @00 COvers N place and secure
Fasterers taht Does Prodict Function Propesiy

- I have thoroughly instructed the buyer on the abowe described equipment. This review included: The Operators manuslcontent,
equipment care, adjustments, safe operation and applizable warranty policy.

Date.,... Dealess Rep sighature

This sectionto bz completed and signad by the customer
' 2 3 4 5

Exaspent RFoosd  Averags  Unselefsstory  Foor
QUALITY ASSURARCE RﬁnNt; _ - Swespater Local Dealer

Q estiisn:
Quiality of Frodueh ApPearnge . .cocoos st ocess
) COMBIICTION < covtisirirainansniaiss
Quality of Servioe oo ciss i ranenrassen revnnnias
Malue (Friced Rl .covvviivnisiiinsiiiiiiiane
Does it petformn a5 clalmed L .ooiiiiiiniciiicasiess

The ebove descrihed equipment and Operators Manuat have been recefeed by me and 1!13&5 bean theroughly instructed -
a5 10 car, ad) ustrnenm safe oparation and applicable warranty polig.

Dates Qwhers donature

MOTE! Make one cogy each for the dealers and owner's recotds. Mall orkginal to Sweapstar.
Comments: ]

Sweepster, Inc
2800 N. Zeeb Rd.
Dexter, MI 48130-9499
800-456-7100

fax 734-996-9014

52 - S 51-3158, 5/01




o
0
]
©
£
-
Q
[
=
P
el
<
4]
.
-
2

"ou| ‘tejedsamg Jo Jaolyo pazuouine ue Ag Bunum up 1deoxs pabueyo o ‘paueprolq ‘PepUSXs 3¢ JOUUES AJUBLIEM SIU | 'JIBYSq Jno ul Aue
eMel o} pazpoyine auoAue s1iou ‘Ajueiem SSaIdxe 19110 OU axBLU S "AIUBLIEM UBHIM SIU) JO UOKEBIND 8Y) 0] paywl Ajssaidxe ale ‘asodind
Jenoiped e 10} sseuly Jo AuiqeiuBYoIaw jo Ajueiem Aue Buipnioul ‘senueLEm Aojniels 1o paljdw Auy siuswase|dal 10 s/leds) pazuoyineun
Jo a|qIsuodsel Jou a1e SAp "DAI0S8P USSQ eABY O} pasolasip |feus uciosdsul se sped Jo wed yons lo sn Ag pajeuBisap Ajioe) 8o1MSS B 18
10 ‘ueblyoly “Yelxe( Jo -oul ‘1sisdeams Je Jledsl 10 Juswege]dal sy 03 ‘Ucido tno Je ‘peyw Ajssaidxe si Aiueirem sy sapun uopebigo Jno

"$101EN}OE pue ‘siapulAo ‘siojow ‘sdiund oyneipAy ‘sexogresb
10} pajiL| jou ate Ing ‘epnjoul ch:anoo pas0}0 "uinial o1 Jold pajqLiassesip ale sjusucdwod pasojo J1 10 “ouy ‘1eisdesms Ag pazuouing
Alssaldxa jou Aem Aue ) paliedsl Jo paijipou stonpoid sy Jo tma Aue Jo 1onpoud auj i pIOA PaISRISUOD Q |IM Ajlelem ety | "SlalnjoenueLy
eAljoadsel Jisy) o sanueLEm Y] 0] Joelgns eJe asal|) "pupy Aue Jo sjusuodwos peseysind Aue Bupnjout -ou| Yssdeems Aq painjoenuew
lou sem yolym Jonpoad auy} jo Aiosssose Jo Jusuodwios Aue 1o seuossasoe epell 0] 1edsal yum Aluziiem ou ssxeuwl "au| ‘sisdsems

‘eold aseyaind jonposd syl pasoxa Jepunaley AlIge (2103 S, 0| J0ISARaMS |JBYS JUBAS OU U] "S100j8p pIEs (o
asNBYaY PaNIoTe BAR AL Yyolym asuadxe 1o awIl 50| 'sued BAl08ep jo Hiedai jo Juswaoe|des eyl Lum Uoloeuuos ul sabieys uoierodsue)
19 51502 Joge| _m_Em:cwm:oo 0} pajuw| ou Sn ‘Bupnpour ‘puny Aug jo mmmmEmv _m_ycm:ammcoo Jo}. s[del 8q Jou. "_m_._w =0 “9)sdeamg

‘_mmmsoh_._n_ ayl jo mcozmﬁoaxo
ayi 15awW M Jonpoid yoee jo souewlouad ay) Jey) esjueiend B 10U oS SI chtm..s siy] -ebelols sedosdun ‘uonedugn JUSIDYNSUL
do sedoidwi ‘suoneslioeds paysygnd o} AieuOS suolpuco peo) Jo paads Je uoeledo ‘sjuspioe Jo Bulpuey Jedoidwi ‘susunsnipe Jo
sdn sun} sunol Liesm [eLIOU [BouBUSIUIEW AIBSSS0BU pUE S|qEUoSES) apiaasd 01 aunjre) fonpoid dn tes Apedold o} einjiey :0 papwy jou
Ing ‘Buipniou “tasn sy} Jo uoissessod sy ul sjiym esn s|qeuoseslun Ag ‘Hed u; 1o sjoym Ul pasneo 10a5ep o} Aldde Jou seop Ajueuem sy |

*Aoljod siu} Ul peuejLoD SUOIENWI| 8} o} Joelgns ‘sjoajep Buunjognuels Wol 8a1) aq o]
1onpoid yoee sjuelem uebiyoly “Jsixaq jo "ou| Jelsdeams Jasn [euibro ey} o] janpoud jo Alanlsp jo slep Woly syuow (9) XIs 1o porad e 104

Aueliep yluo XIS paywi] H31SdIIAMS

([ (H318d3IMS] ] ]|

53

51-3158, 5/01



| Glossary — Terms & Abbreviations

BP -- black pipe

brush head assembly — assembly that includes the
core, hood and brush frame,

brush pattern — area of dirt removed from sweeping -
surface; with a properly adjusted sweeper, the pattern
is the same width for the entire length.

caution —indicates a potentially hazardous situation
which, if not avoided, may result in minor or moderate
injury.

CV — constant velocity; usually refers to a drive shaft.

core —weldment that holds brush sections.

dirt deflector — kit made of metal and/or rubber parts
designed to direct debris away from the operator.

electric lift — means of raising the brush head assem-
bly electrically.

F —female.

FS — face seal.

gpm — gallons per minute.
HP — high pressure.

hood — brush shield.

hydraulic angle kit— means of swinging the brush
head assembly hydraulically.

hydraulic lift — means of raising the brush head
assembly hydraulically.

important- used for instructions when machine
damage may be involved.

in. — inches.
kph—kilometers per hour.
Ib ~ pounds.

lefi-hand - side that is on the left when facing the
normal forward direction of travel of the machine.

54

Iﬁs’ — liters per second.
M— male.

mm — millimeters.

~ mph - miles per hour.

manual angle kit — means of swinging the brush head
assembly mechanically.

mid pump unit — sweeper in which the pump is

- mounted on the mid PTO.

mounting assembly — portion of the sweeper that
attaches to the prime mover; designed specifically for

~each prime mover,

- NPT —national pipe thread.

note— indicates supplementary information.
OR — O-ring.

psi— pounds per square inch.

' P‘T'O — power take off; shaft on the prime mover used
to drive attachments.

power pack — auxiliary hydraulic packaged used when
prime mover hydraulics do not have enough flow
available.

prime mover - refers to the tractor, truck, loader or
other vehicle to which a sweeper is attached.

' qty — quantity.

rpm — revolutions per minute.

[':é.ar_ pump unit — sweeper in which the pump is
rmounted on a rear PTO.

retainer — removable plate or set of plates that keeps

- sections on the core.

Fiﬁht—hand — side that is on the right when facing the
normal forward direction of travel of the machine.

51-3158, 501




o Glossary — Terms & Abbreviations

section — single brush wafer.

section set — replacement brush wafers.
spring-chain assembly — assembly that helps keep
the sweeper in proper adjustment yet allows it to pivot

up and down.

sprinkler system — system that sprays water ahead of
the sweeper; used to reduce dust. o

sprinkler tank — assembly that includes the water
reservoir and mounting used in a sprinkler system.

stands — devices designed to keep the brush off the
ground when the sweeper is dismounted. :

swing assembly — portion of the sweeper that al[ows e
the brush head assembly to angle. .

swing cylinder — means of angling the brush head
assembly hydraulically.

tank assembly, hydraulic — assembly that includes
the hydraulic reservoir, filter and fittings; may also
incorporate valves,

transport chain — chain that supports the weight of
the brush head assembly during transport between
work sites and during adjustment of the spring-chain
assemblies.

warning — indicates a potentially hazardous situation
which, if not avoided, could result in death or serious
injury. :

weld —weldment.

windrow — pile of debris.

zerk — grease fitting.

51-3158, 5/01 : 55




